TRONXY

DO1 PLUS

TN CEUEOLRYELUE]L




ATTENTION

Note : Please make sure the voltage is consistent with the local voltage before
. printing. If not,please adjust it(110V-220V).

Please check if the all the items are included in the packing list before
@ installing the printer . If you have any questions, please contact customer
service.

Please use the machine in a ventilated, dry, clean and flat environment.

The machine contains high speed moving parts and high temperature
parts. Children are not allowed to use the machine without permission.

Part of the accessories are consumable, the warranty time is different.

Do not refit or disassemble the core parts of the machine without permission.

Relevant information is stored in SD card, please check.

(D Turn off the power in the urgent situation.



DIRECTORY

1. MACHINE PARAMETERS -+ o v v o rrrrrmm e 1
2. MACH'NE STRUCTURE ...................................................... 2
B PACKING LIST -ttt et 3
4. INSTALLATION

1. Installation of the base -« - - - oo 5
2. Install the 3030R aluminum profile and hotbed module - ... oo 6
3. Install extruder, filament holderand cornercode - - -+ -+« 9
4. Insertthe teflon tube and arrange the corrugated pipe -« -« oo ovvie 10
5. WIFING DIAGIAM -« -« v v vttt ettt 11
B IMENU LIST < v vr e mm et et ettt 12
10 AULO TEVEIING -« v v ettt e 13
2. Load and unload fillaments « -« « o vee e 14
B PN LSt <« v v v v v e e 16
6. CURA INSTALLATION STEPS -+ o oeeeeese e 17
7. FAILURE CAUSE ANALYSIS - v vvrrrmmeeeeee e 20
8. THE ENCLOSURE INSTALLATION STEPS

10 PACKING TSt « v e e et 23
2. Install frontand reardoorhinges - «co e 24
3. Install Door Handle and Door panel magnet fixed - -« ovven e 25
4. Install Acrylic door panel magnetbase -« .-« vvri e 26
5. Install the front and rear doors tothe machine - -+ - - -« oo 27
6. InstaIIAcrylicleft door panel ........................................................ 28
7. Install Acrylic right doorpanel - -« oo e 30



KA MACHINE PARAMETERS

Print parameters

Print size :

330*330*400mm

Print accuracy :

0.1-0.3mm

Print principle :

FDM (fused deposition molding)

Nozzle size :

0.4mm

Nozzle quantity :

1

Print speed : 20-150mm/s (advise 60mm/s)

Position accuracy : X/Y -0.00625mm, Z -0.00125mm

Filaments support : PLA. ABS, PETG., TPU

Temp parameters

Print environment : 8-40°C

Nozzle temp : 275°C (MAX)

AC 110/220V 50/60Hz

Power supply
DC 24V/360W

Software
Slicer: Tronxy., Cura, Simplify3D
Input format : . stl, .obj
Output format : . gcode
Connection : SD card, USB cable

Machine parameters

Machine size : 580*550*620mm

Package size : 650*620*345mm

Weight : ~32kg




EI MACHINE STRUCTURE

|

. ——_ ——
[ |

= E A
e 2 T

I b
—T = =
L Ean

07 08 09) 13 (4 ﬁ_g 16 é 18
(D Y axis motor @:@ 30Pin cable
(2) Polished rod @1) Filament run out detection module
@) Screw rod @:2> Extruder
@) 3030R aluminum profile 6@ Power switch
@) Print head 6}9 Hand screw nut
@ X axis motor @’—) 3.5inch touch screen
@) Drag chain @:@ TF card slot and USB socket
@ Flange linear bearing @7) Hot bed platform
@) Coupling 6:@ Filament holder




EJPACKING LIST

<O e e 2

0] ©) ®

Upper frame and Base frame Hot bed 3030R aluminum profile
extruder module

z Z

® ® @

Polished rod screw rod Aluminum cover Lattice glass

i
i

® ®) @ ®

Clip Filament holder Teflon tube 30R profile end cap Corner code

J
i

®)

Power line USB Cable Filament Manual



Screw pack

Il *# 1 1 « o

) @ @ &)

M4*20 Screws M8*16 Screws M4*10 Screws M3*6 Screws Boat nut Gasket

Tool list

™, N AN \
® ®

Shovel wrench Allen wrench*4 Slotted screwdriver

\g
@)

T-shaped hexagon wrench Reader(with SD card) Ribbon

Before installing the machine, please check whether the
- accessories are complete. If the accessories are missing,
please contact customer service in time for processing.



EJ INSTALLATION

1:Installation of the base

—

&, = =

@Baseframe @3030R aluminum profile @ Polished rod
= | T

@ screw rod M8*16$crews*4 @M4*10$crews *4




2:Install the 3030R aluminum profile and hot bed module

@ T—— )

Upper frame and 30R o g .
extruder module @ Hot bed @ profile end cap

|  § 1 -,

‘M4*20 Screws *4 M8*165crews *4 @M4*10$crews *4 @Boatnut *2

Rotate the screw counterclockwise




Tighten the screws here




Install the end cap

Hot bed and NTC wiring



3:Install extruder, filament holder and corner code

S _J B o1« o

O) @ &)

Upper frame and Filament holder Corner code M4*10 Screws Boat nut Gasket
extruder module

|

Install extruder parts

Install filament holder




4:Insert the teflon tube and arrange the corrugated pipe

1 N
@)

@
Teflon tube M3*6 Screws

Fix the iron sheet on the print head

Use cable ties to fix the corrugated pipe on the iron sheet

) -..m!.m

W

-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-

Insert the Teflon tube into the extruder



5:Wiring Diagram

Y axis limit switch X axis motor Filament run-out detection

IR

Y axis motor Extruder motor 30P adapter board

11



EIMENU LIST

n g o % TRONXY
® @ C [ : Colorful0.8 "

. ¢
,u,# x V’/ o || about | engish  Deraut

System Tool Print Q 5 [
TPAdjust Back e n,& B
éc: 9
oA A A
4Ad
VvV VvV X
N E &
O s « >
9 < >
5 Al | € b
¥IX (S
System Tool Print e
v -\
©
m—eie—«r oot 1
B
@ | & | ®|\T)‘| .;@@@; -
3O |* R I =
Fa Stop Z offset Back e .: 4 ’
@ (6] o 4 ’4,
-\
O T pm
- =
oCEEmEEEE 4
— ﬂ_b L .
[m s Z @&

o X
System  Tool Print




1. Auto leveling

13

© 8§ ® &

q ' ‘ Manual Preheat Filament Level
ﬁ N | P
System Tool Print [ ® ,‘ 5
O
L) b
Fan Stop Z offset Back

Fan Stop Z offset Back m 1mm
v

0.26 044 006 0.03 A
e

0.15 0.05 -0.01 -0.06

0.06 -0.04 -0.06 -0.06

0.00 -0.10 -0.08 -0.02 z

If the absolute value of the

difference is greater than 0.8, ”
adjust the screw and do it again.

€

Select tool options

Click on leveling, select auto

If the absolute value of the difference is greater than 0.8, adjust the screw and do it again.

Return to the menu page, select "Z offset”

According to the actual situation, use "10mm", "Imm", "0.1mm" to adjust the distance between
the nozzle and the platform, and adjust it to the thickness of A4 paper.

Finally click “setZ=0"




2. Load and unload filaments

1) . Load filaments

In order to successfully complete
the loading, the filament needs to
perform some necessary
operations, as shown in the figure
below.

Straighten Filament

Cut the filament
toa45°angle

_

M

Install the filament on the Filament holder

Insert the filament into the detector and extruder

14



2) . Extruded filament and unload filament

15

Caution

B The print head must be raised before preheating to

avoid scalding the platform.

1. Preheat nozzle

¥ Xe

System Tool Print

2. Extruded filament and
unload filament

v

X €

System Tool Print

&

Filament Level

A
| 8
v
Manual Preheat
2
3 O
Fan Stop

> 9

Z offset Back

v

v

< § [®]d

Manual Preheat Filament Level

$ O * s

Fan Stop Z offset Back

23/0 »

23/0 }

v

b A

v

o 4

‘2

<4

23/0 »
23/199 >

4

1: Extruded filament
2: Unload filament

After waiting for temperature
up to 180 °C, filament go
through from the filament
detection, extruder and feed
pipe to the nozzle until the
filaments are squeezed.




3. Print test

x [ n
= => o
Select test file

Click to print
(20mm calibration cube.gcod)

“

2 X

System Teol Print

Start printing

Filament
}

Filament Filarlnent
|
—

Nozzle too close Lack Proper nozzle height Nozzle too high
of extrusion Good extrusion and adhesion Poor adhesion

You can fine tune the leveling nut according to the first layer printing, so
that the consumables can be completely attached to the lattice glass.



[ CURA INSTALLATION STEPS

1. Install "Ultimaker_Cura-4.8.0-amd64", double-click to install
thesoftware, follow the prompts to complete the installation steps.

2. Setthe model according to the fiure below

Printer Hetwork enabled printers
Extruder 1 Local printers

a1

Configure setting visibility

Custom FFF printer
I01F1us

Tlouble

Tromxy XSSA/KSST/Pro
Tronxy XSSA/XSST/FPro 500
Tronxy XV-2

Tromxy X1-2 Pro

P
P
e
FE I TRA A
SIS
i
BRI
2%

2% 2
25 258
el
PR LA AN
R L A TS A P 2
SIS AT A AT,

o T0 9

©settings —» @Printer —» @Add printer

17



G Add Printer n

Add a printer

Add a networked printer <
I Add a non-networked printer v I
» e Tronxy X55A/X55T/Pro

> TinyBoy Manufacturer Tronxy
Profile author
> TizZvx
Printer name DO1PIus
¥ Tronxy

T : ..
Tronxy XSSA/XSST/Pro 500

-,
O
O Tronxy xv-2
O
O

Tronxy XY-2 Pro
Tronxy XY-3 .

QAdd anon-networked printer —» 6 Select Tronxy X5SA/X5ST/Pro

—» @Enter DO1 Plus

G Add Printer “

Machine Settings

DO1Plus
Printer Extruder 1

Printer Settings Printhead Settings

X (Width) mm min -48 mm
Y (Depth) mm min -30 mm
Z (Height) mm max 27 mm
Build plate shape Rectangular v max 45 mm
Origin at center Gantry Height 40 mm
Heated bed v Number of Extruders 1 v

Heated build volume

G-code flavor Marlin v
Start G-code End G-code
; X55A Pro Start Code [£:38

Confirm the maximum print size of the printer —» @ Click “Next”




= Normal Quality - 0.2mm 20% gl Off + Off » I = Normal Quality - 0.2mm 20% &\ Off =+ Off »# I

Print settings X Print settings x
Profile Normal Quality * v Profile Normal Quality * v
= o —
= Qs =
- =
—amquality Infill Pattern Cubic v
Layer Height #| 02 mm .
v : Il material v
Initial Layer Height #| 02 rnm i
Printing Temperature 200 °C
Line Width 04 mm "
Build Plate Temperature 60 C
5 Shell 2
. Fow | 105
Wall Thickness 0.8 mr
Wall Line Count 2 el How it
Top/Bottom Thickness 08 —_— Top/Bottom Flow 105
Top Thickness 08 mm 0 Speed it
Bottom Thickness 08 i Print Speed
Outer Wall Inset ] mm Infill Speed
Compensate Wall Overlaps b4 Wall Speed
Fill Gaps Between Walls Everywhere Vv Top/Bottom Speed
Horizontal Expansion 0 mm Travel Speed
Z Seam Alignment “)| Shortest v Initial Layer Speed
Skin Overiap Percentage | s = Travel
& Infill ht Enable Retraction
Infill Density 2 Retraction Distance
Infill Pattern Cubic v Retraction Speed
| i v
W Material Retraction Minimum Travel
Printing Temperature 200 °C
Z Hop When Retracted
Build Plate Temperature * | 60 5 n
% Cooling
Fow )| 105
Enable Print Cooling
Wall Flow 105
Top/Bottom Flow 105 )Tan Speed
9 Speed v k. Support
Print Speed 60.0 — Generate Support
Infill Speed 60.0 /s = Build Plate Adhesion
Build Plate Adhesion Type
< Recommended /& Dual Extrusion

Modify the parameters according to the diagram, and adjust the specific
parameters according to the model characteristics.

19



FAILURE CAUSE ANALYSIS

1. Machine cannot start

1) Check the power line and other wires are connected well or not.

3) Check whether the screen or power supply is damaged and replace itin time.
4) Check if the wires are damaged or broken.

1 2) Check whether the supply voltage suits the local standard.
. 5) Check whether the power fuse is burnt out.

2. The contents of the SD card cannot be read

1) Check the card reader if itis good.

3) Check whether the SD card is inserted correctly.
4) The filename has aniillegal character, please rename it.

. 2) If the computer can’ tread the SD card, please format it and try again.
© 5) Please replace the damaged SD card and try again.

3. if the print head does not squeeze enough filament or
can’ tsqueeze any filament.

1) Check whether the print head temperature reach 200 °C above (PLA), led to filament cannot
squeeze, waiting for the temperature rises to the set target.

2) Check whether the filaments are knotted, which leads to unsmooth feeding.
3) Check whether the filaments or pipes are notinserted in place, resulting in the failure of feeding.

4) Check whether the temperature of the print head is too high, which leads to excessive softness of
filaments and can't be extruded normally.

5) Check whether the diameter of filaments is consistent with the diameter set in the slicing software,
so that the amount of extrusion filaments is not enough.

6) Check whether the consumables are blocked by dirt or nozzle blocked during extrusion.

7) Replace with better quality filaments.

20



1) Check if the hot bed has been leveled well.
2) Check the surface of the hot bed for dirt.

. 3) Check whether the distance between the nozzle and the platform is too high, resulting in
. insufficient adhesive force.

4) Check the hot bed for adequate temperature.
5) Check the first layer of the slicing software to see if it is printing too fast.

5. The modelis not easy to take off

1) Try to heat the hot bed to 50-70 °C take off it by the shovel .
2) Itisrecommended to buy TRONXY magnetic stickers.

6. Can ‘theatitup

2) Check that the slice software has set the target temperature.
3) Check whether the thermistor wire falls off.

E 1) Check the heating rod and thermistor for poor contact or damage.

7. Motor out of step

1) Check the tightness of the belt, whether the pulley is not locked.
2) Check the current voltage.

3) Check X/Y/Z axis motion is smooth.

4) Print speed too fast.

5) Environment temp too high.

6) Need flash the firmware.

8. Abnormal motor noise or vibration

s 1) Check whether the motor lineis in bad contact, loose or wrong connection.
L2
'3

4

Check whether the motor is damaged.

Motor temperature is too high.
Flash the firmware. '

The printing load is too heavy.



9. Model dislocation and fault

1) Nozzle feeding not smoothly, please clean the nozzle or replace the nozzle.
2) Check thatif the printing speed is too fast.

3) The quality of filaments is poor, please replace with new filaments.

10. Abnormal sound and vibration of filaments feeding motor

1) Please check whether the nozzle is blocked.

2) The nozzle feeding is not smooth, please clean the nozzle.
3) Whether the software Settings are incorrect.

4) Check whether the motor does not work.

5) Check the motor working or not or feeding gear is not working .

11. Screen related questions

1) No screen/blue screen, please restart or check whether the cable is plugged in.
2) Touch screen malfunction, check whether the screws are installed too tight.

3) Garbled/splash screen, static, ground connection or restart.

12. Motherboard related issues

1) The wiring is not responding. Please check the wiring installation.

2) Automatic shutdown restart, may be abnormal firmware or module of “resume print after
power failure” damaged.

3) Lack of heat dissipation, please lower the ambient temperature.

4) No response due to motherboard damage.

13. Unable to connect to printer

1) Check that the driveris not installed or properly installed.
2) The serial port was not selected correctly.

3) The software parameters do not match.



] THE ENCLOSURE INSTALLATION STEPS

<) <E) 2)

Acrylic left and right door*2 Acrylic left door panel Acrylicright side panel

1. packinglist

@9 @
Hinge pad handle

Acrylic door panel magnet base Magnet Door panel magnet fixed Door panel sheet metal

1 | T =

124
@ @ 3) 2]

M3*8 Screws Nut M4*10 Screws M3*6 Screws Boat nut

23



2. Install front and rear door hinges

Hinge pad*8

©C =
@ e

M4*10 Screws *16  Nut*32  Boatnut*16 Acrylic left and right door*2

Assemble the hinge Attach the hinge to the door

24



3. Install Door Handle and Door panel magnet fixed

e 4

handle*4

Door panel magnet fixed*4

I 1

@

M4*10 Screws*4 M3*6 Screws*8

.

25

Install the handle

Acrylic left and right door*2

N

Install the Door panel magnet fixed




4. Install Acrylic door panel magnet base

Acrylic door panel magnet base

Magnet

I

M4*10 Screws
b
-,

Boat nut

26



5. Install the front and rear doors to the machine




6. Install Acrylic left door panel

-QII%

@ @ @

Acryllcleft door panel Door panel sheet metal *6 M4*10 Screws*6 M3*6 Screws*6 Boat nut*4

iR &

28



Install the Acrylic left door panel to the machine

29



7. Install Acrylicright door panel

B a 1T 1 =«

@ @

Acrylicright side panel Door panel sheet metal*5 M4*10 Screws *5 M3*6 Screws *5 Boat nut*3

B

30



Install the Acrylic right door panel to the machine

Finish Installation

31



Raad) dag

Ol = M| £

Servicio postventa

Servico pds-venda

After- sale service

TII—H—EZR

Service nach dem Verkauf

MocnenpopaxHoe 06Cﬂy)KI/IBaHVIe

NS

support@tronxy.com

[=]

=l -£E]




OpEci0

-

www.tronxy.com



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36

